

# TEST REPORT

Report No.: **SZ4230714-40973E**

Date: October 17, 2023

Page 1 of 38

**Astera LED Technology GmbH**  
**Schatzbogen 60, 81829 Munich, Germany**

Report on the submitted samples said to be:

Sample Description: PlutoFresnel  
Brand: ASTERA  
Manufacturer: Astera Manufacturing Limited  
Tested Style/Item No.: AF80  
Additional Style/ Item No.: AF80-NOBATT

Remark: As claimed by the material declaration submitted by the client, the material of Additional Style/ Item No. are the same as the tested Style/ Item No. . But the results only for the tested sample. And the applicant will undertake all differences and risk.

Sample Receiving Date: July 17,2023  
Lately Re-submit Date: October 07,2023  
Testing Period: July 17,2023 - October 16,2023  
Result: **Please refer to next page(s).**



Signed for and on behalf of

BACL

*Queenie Lee*

*Len Xie*

Checked by: \_\_\_\_\_  
Queenie Lee

Approved by: \_\_\_\_\_  
Len Xie